
Page 1 - NUMBER 0300-DCNLDQ

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 0300-DCNLDQ

Issue Date: March 7, 2025

Wellington Common Elements Condominium Corporation No.214
75 Water Street North
Cambridge, Ontario
N0B 2J0

Site Location: Mini Lakes Wastewater Treatment Plant
7541 Wellington County Road 34
Township of Puslinch, County of Wellington
N1H 6H9

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

Modification to the Existing sanitary sewage works with an Average Daily Flow Rate of 158 m
3
/d and 

Maximum Daily Flow of 253 m
3
/d, by addition of a Portable Treatment Unit (PTU) to replace some 

existing treatment processes in order to achieve compliance with the existing effluent requirements; the 
modified treatment system comprise addition of PTU with an Average Daily Flow Rate of 158 m

3
/d, and 

subsurface disposal system rated at approximately 253 m
3
/d Maximum Daily Flow serving the Mini 

Lakes Subdivision and Common Elements Condominium comprising of a maximum of 292 units for 
year round use in the Township of Puslinch as follows:

PROPOSED INTERIM WORKS
installation of a Proposed Portable Treatment Unit (PTU)/Wastewater Treatment Plant, to be installed 
adjacent to the Existing Mini Lakes WWTP (Wastewater Treatment Plant) as an interim measure 
(Interim Works) to meet the effluent requirements, to receive all flow currently being treated through the 
existing Mini Lakes WWTP, by diverting the flow from the existing primary clarifier to the PTU, 
comprising;

Conversion of Existing Primary Clarifier of Mini Lakes WWTP to an inlet chamber for PTU
· conversion/repurposing the existing primary settlement tank complete with a cover, to an 

Equalization Tank, having dimensions of approx. 8.1m wide x 8.5m long x 1.73m liquid depth, 
receiving sanitary sewage flow from the sanitary sewage collection system, and  discharging via 
two (2) submersible pumps, rated at approximately 2 L/s, to the inlet chamber of the PTU;



Page 2 - NUMBER 0300-DCNLDQ

Portable Treatment Unit (PTU)
· One (1) trailer mounted 120 m

3
 packaged portable treatment unit, rated at a treatment capacity of 

Maximum Daily Flow Rate of 253 m
3
/d and Average Daily Flow Rate of 158 m

3
/d, configured 

into five separate zones: an inlet chamber complete with coarse diffusers, aeration zone with 
aeration diffusers, denitrification zone, post-anoxic aeration zone with coarse diffusers, final 
clarifier, and blower system, receiving sanitary sewage flow from the mini Lake sanitary 
collection system, and discharging to the Existing subsurface disposal bed at Maximum Daily 
Flow Rate of 253 m

3
/d;

EXISTING WORKS AT THE SITE (Not in use now, and being Proposed to be replaced with the 
PTU)

Wastewater Treatment Plant

A Sewage Treatment Plant (with dual trains operating in parallel) to be located within a building housing 
a primary settlement tank, rotating biological contactors, intermediate clarifier, a denitrification tank and 
final clarifiers and effluent pump chamber as follows:

• a concrete common primary clarifier with cover, approx. 8.1m wide x 8.5m long x 1.73m liquid 
depth, complete with gear motor and drive mechanism, a partition wall separating the chamber in 
two compartments; an inlet and sludge storage compartment having a working volume of 73m

3
 and a 

primary effluent compartment having a working volume of 23m
3
.

- an influent baffle plate at the tank inlet
- an outlet weir box and baffle plate at the tank outlet
- sludge recirculation piping to the inlet chamber and sludge removal piping

discharging (via an outlet pipe to each treatment train) to the rotating biological contactors, 

• two (2) rotating biological contactors (RBCs) with 2.35m diameter rotor, each equipped with low 
profile fixed baffles and establish four (4) zones per rotor, and providing approx. 4,179 m

2
 of 

bio-support media area;

• two (2) hopper bottom 3m x 3.6m intermediate clarifiers per treatment train, complete with inlet and 
outlet weir, sludge and scum transfer equipment and pumping systems;

• two (2) denitrification tanks, approx. 5.06m x 3.6m, each consisting with 4,704m
2
 of submerged 

rigid media, complete with an adjustable flow distribution box, complete with modified inlet to 
allow for crossover between trains for redundancy and option to operate on one (1) RBC train and 
two (2) tertiary treatment trains.



Page 3 - NUMBER 0300-DCNLDQ

• one (1) 900 L capacity chemical tank and chemical metering pump capable of feeding a carbon 
source to the denitrification tanks, complete with spill containment facilities;

• chemical feed system comprising of one (1) 2,300 L capacity polyethylene chemical storage tank and 
metering pump (with standby pump) capable of feeding approx. 1.5 L/hr of alum into the last stage 
of the rotating biological contactor rotor, complete with spill containment facilities;

• two (2) hopper bottom 3m x 3.6m final clarifiers per treatment train, complete with inlet and outlet 
weirs and sludge transfer equipment and pumping systems;

• one (1) effluent pump and discharge piping to be located in the effluent pump chamber to recirculate 
treated effluent back to the inlet of the primary clarifier;

• a 3.5m x 4.12m chemical storage building housing the following:

- a 900 L capacity chemical storage tank to provide a carbon source and three (3) chemical metering 
pumps (one (1) spare), all located within secondary containment facilities.

EXISTING WORKS (in use)

• a 50,000 L capacity effluent pump chamber equipped with five (5) submersible pumps (with one 
additional standby pump), each rated at 2.7 L/s at 11m TDH (max.), to discharge treated effluent via 
a splitter valve and five (5) 75mm diameter forcemains, one forcemain to each absorption cell of the 
subsurface disposal system;

• a 3.5m x 4.12m chemical storage building housing one (1) 208 L chemical storage drum for 
phosphorus removal, one (1) 208 L chemical storage drum for denitrification, and (3) chemical 
metering pumps (one (1) spare), an eyewash/shower system; all located within secondary 
containment facilities.

Subsurface Disposal Bed

Existing subsurface disposal system comprising of five (5) shallow buried trench absorption cells, 
designed for an overall Maximum Daily Flow of 253 m

3
/d, with each cell comprising of six (6) zones 

with eight (8) laterals (each lateral located within a trench 18m long and 0.6m wide, with a hollow 
inverted semi-circular chamber housing a 25mm PVC pressurized pipe with 3.2mm holes spaced at 
1m c/c) per zone, for a total of approx. 864m of piping per cell (total of approx. 4,320m of piping), 
and distribution valve assembly and manifold together with a relocation area (alternate subsurface 
disposal area) and the use of the existing leaching bed areas as contingencies for a period of three (3) 
years of operation of the sewage works;



Page 4 - NUMBER 0300-DCNLDQ

all other controls, electrical equipment, instrumentation, pumps, piping, valves and appurtenances 
essential for the proper operation of the aforementioned sewage works, 

all in accordance with the Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 1.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing 
to the Sewage Treatment Plant that year;

"Annual Average Effluent Concentration" is the mean of all Single Sample Results of the concentration of 2.
a contaminant in the Final Effluent sampled or measured during a calendar year, calculated and reported as 
per the methodology specified in Schedule F;

"Annual Maximum Daily Influent Flow" means the maximum Influent collected in a single day during a 3.